Permit Number: AR0033880
AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address 1s:
City of Hot Springs
P.O.Box 700
Hot Springs, AR 71902
The facility address 1s:
City of Hot Springs
320 Davidson Drive
Hot Springs, AR 71901

is authorized to discharge from a facility located as follows: approximately one mile off Shady Grove Road at the
end of Davidson Drive, in Section 23 & 26, Township 3 South, Range 19 West in Garland County, Arkansas.
[...]
in colonies/100 ml. The Discharge Monitoring Report should report the highest 7-day
average obtained during the calendar month. For reporting purposes, the 7-day average
values should be reported as occurring in the month in which the Saturday of the calendar
week falls in.

“30-day average”, other than for Fecal Coliform Bacteria (FCB), is the arithmetic mean
of the daily values for all effluent samples collected during a calendar month, calculated
as the sum of all daily discharges measured during a calendar month divided by the
number of daily discharges measured during that month. The 30-day average for Fecal
Coliform Bacteria (FCB) is the geometric mean of the values for all effluent samples
collected during a calendar month. For Fecal Coliform Bacteria (FCB), report the
monthly average as a 30-day geometric mean in colonies per 100 ml.

“24-hour composite sample” consists of a minimum of 12 effluent portions collected at
equal time intervals over the 24-hour period and combined proportional to flow or a
sample collected at frequent intervals proportional to flow over the 24-hour period.
“12-hour composite sample” consists of 12 effluent portions, collected no closer
together than one hour and composited according to flow. The daily sampling intervals
shall include the highest flow periods.



22.

23.

24

25.

26.

27.

28.
29.
30.
31.
32.
33.
34.

35.

Permit Number: AR0033880
Page 3 of Part [V

“6-hour composite sample” consists of six effluent portions collected no closer together
than one hour (with the first portion collected no earlier than 10:00 a.m.) and composited
according to flow.

“3-hour composite sample” consists of three effluent portions collected no closer
together than one hour (with the first portion collected no earlier than 10:00 a.m.) and
composited according to flow.

“Treatment works” means any devices and systems used in storage, treatment,
recycling, and reclamation of municipal sewage and industrial wastes, of a liquid nature
to implement section 201 of the Act, or necessary to recycle reuse water at the most
economic cost over the estimated life of the works, including intercepting sewers, sewage
collection systems, pumping, power and other equipment, and alterations thereof;
elements essential to provide a reliable recycled supply such as standby treatment units
and clear well facilities, and any works, including site acquisition of the land that will be
an integral part of the treatment process or is used for ultimate disposal of residues
resulting from such treatment.

“Upset” means an exceptional incident in which there is unintentional and temporary
noncompliance with technology-based permit effluent limitations because of factors
beyond the reasonable control of the permittee. Any upset does not include
noncompliance to the extent caused by operational error, improperly designed treatment
facilities, lack of preventive maintenance, or careless of improper operations.

“For Fecal Coliform Bacteria (FCB)”, a sample consists of one effluent grab portion
collected during a 24-hour period at peak loads. For Fecal Coliform Bactena (FCB)
report the monthly average as a 30-day geometric mean in colonies per 100 ml.
“Dissolved oxygen limit”, shall be defined as follows:

a. When limited in the permit as a minimum monthly average, shall mean the lowest
acceptable monthly average value, determined by averaging all samples taken during the
calendar month;

b. When limited in the permit as an instantaneous minimum value, shall mean that no
value measured during the reporting period may fall below the stated value.

The term “MGD?” shall mean million gallons per day.

The term “mg/l “shall mean milligrams per liter or parts per million (ppm).

The term “pg/1” shall mean micrograms per liter or parts per billion (ppb).

The term “cfs” shall mean cubic feet per second.

The term “ppm” shall mean parts per million.

The term “s.u.” shall mean standard units.

The term “Instantaneous Maximum” when limited in the permit as an instantaneous
maximum value, shall mean that no value measured during the reporting period may fall
above the stated value.

Monitoring and Reporting:

When a permit becomes effective, monitoring requirements are of the immediate period
of the permit effective date. Where the monitoring requirement for an effluent
characteristic is monthly or more frequently, the Discharge Monitoring Report (DMR)
shall be submitted by the 25" of the month following the sampling. Where the
monitoring requirement for an effluent characteristic is Quarterly, Semi-Annual, Annual,



36.

Permit Number: AR0033880
Page 4 of Part IV

or Yearly, the DMR shall be submitted by the 25" of the month following the monitoring
period end date.

MONTHLY:
1s defined as a calendar month or any portion of a calendar month for monitoring
requirement frequency of once/month or more frequently.

QUARTERLY:

(1) 1s defined as a fixed calendar quarter or any part of the fixed calendar quarter for a
non-seasonal effluent characteristic with a measurement frequency of once/quarter.
Fixed calendar quarters are: January through March, Aprl through June, July through
September, and October through December; or

(2) 1s defined as a fixed three month period (or any part of the fixed three month period)
of or dependent upon the seasons specified in the permit for a seasonal effluent
characteristic with a monitoring requirement frequency of once/quarter that does not
coincide with the fixed calendar quarter. Seasonal calendar quarters are: May through
July, August through October, November through January, and February through April.

SEMI-ANNUAL:

1s defined as the fixed time periods January through June, and July through December (or
any portion thereof) for an effluent characteristic with a measurement frequency of
once/6 months or twice/year.

ANNUAL or YEARLY:

1s defined as a fixed calendar year or any portion of the fixed calendar year for an effluent
characteristic or parameter with a measurement frequency of once/year. A calendar year
1s January through December, or any portion thereof.

The term “Weekday” means Monday — Friday.



Final Fact Sheet
for renewal of NPDES Permit Number AR0033880 to discharge to Waters of the State
1. PERMITTING AUTHORITY.

The issuing office is:

Arkansas Department of Environmental Quality

5301 Northshore Drive

North Little Rock, Arkansas 72118-5317
2. APPLICANT.

The applicant’s mailing address is:

City of Hot Springs

P.O. Box 700

Hot Springs, AR 71902

The facility address is:

City of Hot Springs

320 Davidson Drive

Hot Springs, AR 71901
3. PREPARED BY.

The permit was prepared by:

Amanda Gallagher

Staff Engineer

NPDES Branch, Water Division

(501) 682-0617

E-mail: gallagher@adeq.state.ar.us
4. DATE PREPARED.

The final permit was prepared on 01/16/2008.
5. PREVIOUS PERMIT ACTIVITY.

Effective Date: 01/01/2003

Modification Date: N/A
Expiration Date:  12/31/2007



Page 2 of Fact Sheet
Permit Number: AR0033880

The permit application was received on 06/14/2007 and was deemed administratively
complete on 06/26/2007. The current NPDES permit will be reissued for a 5-year term in
accordance with regulations promulgated at 40 CFR Part 122.46(a).

. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:
Latitude: 34°26° 35.00” Longitude: 93° 00” 35.00”
The receiving waters named:

Lake Catherine, an impoundment of the Ouachita River in Segment 2F of the Ouachita River
Basin. The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 8040101 and
reach # 001 i1s a Water of the State classified for primary contact recreation, raw water source
for public, industnal, and agricultural water supplies, propagation of desirable species of fish
and other aquatic life, and other compatible uses.

. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.

1. 303(d) List:
The receiving stream is not listed on the 303(d) list. Therefore no permit action is needed.
11. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS). The draft permit and Fact Sheet was sent to the USF&WS for their review.

. OUTFALL AND TREATMENT PROCESS DESCRIPTION.

The following is a description of the facility described in the application:

a. Design Flow: 12 MGD

b. Type of Treatment: screening, influent flow measurement, grit chamber, primary
clarification, phosphorus removal, activated sludge, secondary clarification, sand

filtration, chlorine disinfection, dechlorination, and effluent flow measurement

c. Discharge Description: treated municipal wastewater



9.

10.

11.

Page 3 of Fact Sheet
Permit Number: ARC033880

ACTIVITY.

Under the standard industrial classification (SIC) code 4952 or North American Industry
Classification System (NAICS) code of 22132, the applicant's activities are the operation of a
sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS - INDUSTRIAL USERS.

This facility receives industrial process wastewater. Based on the applicant’s effluent
compliance history and the type of industrial contributions, standard Pretreatment Program
implementation conditions are deemed appropriate at this time.

SEWAGE SLUDGE PRACTICES.

Sludge is conditioned by anaerobic digestion and gravity thickening and then used for
composting.



Page 4 of Fact Sheet
Permit Number: AR0033880

12. PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
permit for the discharge described n the application. Permit requirements are based on
NPDES regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).

a. Interim Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Effluent Characteristics - Discharge Limitations Monitoring Requirements
Mass Concentration
(Ibs/day, unless (mg/1, unless Frequency Sample Type
otherwise specified) otherwise specified)
Monthly Avg. Monthly 7-Day
Avg. Avg.

Flow (MGD) N/A Report Report once/day totalizing meter
Carbonaceous Biochemical :
Oxygen Demand (CBODS) 1000.0 10.0 15,0 once/day 24-br composite
Total Suspended Solids (TSS) 1500.0 15.0 22.5 once/day 24-hr composite
Ammonia Nitrogen (NH3-N) 1000.0 10.0 15.0 once/day 24-hr composite
Total Phosphorus 150.0 Report Report once/day 24-hr composite
Dissolved Oxygen N/A 2.0 (M&nhtiﬂ)y Ave. once/day grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(Apr-Sept) N/A 200 400 once/day grab
(Oct-Mar) N/A 1000 2000 once/day grab
Total Residual Chlorine (TRC) N/A <0.1 mg/1 (Inst. Max.) once/day grab

Minimum | Maximum once/da b
pH N/A 6.0 s.u. 9.0 s.u. y gra
Chronic Biomonitoring N/A See Page #17 below once/quarter 24-hr composite

i1. Solids, Foam, and Free Qil: There shall be no discharge of distinctly visible
solids, scum, or foam of a persistent nature, nor shall there be any formation of slime,
bottom deposits, or sludge banks. There shall be no visible sheen due to the presence
of oil (Sheen means an iridescent appearance on the surface of the water).



b. Final Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Page 5 of Fact Sheet
Permit Number: AR0033880

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(lbs/day, unless (mg/], unless Frequency Sample Type
otherwise specified) otherwise specified)
Monthly Avg. Monthly 7-Day
Avg. Avg.
Flow (MGD) N/A Report Report once/day totalizing meter
gij)gizagsrizz?ggggg; 1000.0 10.0 15.0 once/day 24-hr composite
Total Suspended Solids (TSS) 1500.0 15.0 22.5 once/day 24-hr composite
Ammonia Nitrogen (NH3-N)
(May-Oct) 360.3 3.6 7.5 once/day 24-hr composite
(Nov-Mar) 1000.0 10.0 15.0 once/day 24-hr composite
(Apr) 360.3 3.6 8.9 once/day 24-hr composite
Total Phosphorus 100.1 Report Report once/day 24-hr composite
Dissolved Oxygen N/A 30 (M&nigy Ave. once/day grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(Apr-Sept) N/A 200 400 once/day grab
(Oct-Mar) N/A 1000 2000 once/day grab
Total Residual Chlorine (TRC) N/A <0.1 mg/l (Inst. Max.) once/day grab
Minimum | Maximum once/day grab
pH N/A 6.0 s.u. 9.0 s.u.
Chronic Biomonitoring N/A See Page #17 below once/quarter 24-hr composite

11. Solids, Foam, and Free Oil:

There shall be no discharge of distinctly visible

solids, scum, or foam of a persistent nature, nor shall there be any formation of slime,
bottom deposits, or sludge banks. There shall be no visible sheen due to the presence

of oil (Sheen means an iridescent appearance on the surface of the water).

13. BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).




Page 6 of Fact Sheet
Permit Number: AR0033880

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(11), the permit limits are
based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d),
whichever are more stringent.

a.

Anti-backsliding

The permit is consistent with the requirements to meet Anti-backsliding provisions of the
Clean Water Act (CWA), Section 402(o) [40 CFR 122.44(1)(1)(A)], which state in part
that final effluent limitations for reissuance permits must be as stringent as those in the
previous permit, unless material and substantial alternations or additions to the permitted
facility occurred after permit issuance which justify the application of a less stringent
effluent limitations.

The permit maintains the requirements of the previous permit.

Technology-Based Effluent Limitations And/Or Conditions

The permit must at least comply with 40 CFR Part 133 (Secondary Treatment
Regulation) when applicable.

State Water Quality Numerical Standards Based Limitations

The monthly average water quality-based limits for CBODS and TSS have been based on
the Reservoir Policy in Chapter 4, Section 6.401 (C) of APCEC Regulation No. 6.

The calculation of the loadings (Ibs per day) uses a design flow of 12 MGD and the
following equation (See below). Fecal Coliform Bacteria, pH, Total Phosphorus, and
Dissolved Oxygen limitations are based on Chapter 5, Sections 2.507, 2.504, 5.509, and
2.505 of APCEC Regulation No. 2 as amended, respectively. These limitations are
included 1n the updated Arkansas Water Quality Management Plan (AWQMP).

Daily Maximum limits = Monthly average limits X 1.5
Ibs/day = Concentration (mg/l) X Flow (MGD) X 8.34

Ammonia-Nitrogen (NH3-N):

The water quality effluent limitations for Ammonia are based on either DO-based
effluent limits or on toxicity-based standards, whichever are more stringent.

The toxicity-based effluent limitations are based on Chapter 5, Section 2.512 of APCEC
Regulation No. 2 and an ADEQ internal memo dated March 28, 2005. The following
formula has been used to calculate toxicity based Ammonia limits:



Page 7 of Fact Sheet
Permit Number: AR0033880

Cd = (IWC(Qd + Qb) — CbQb)/Qd,
Where:

Cd = effluent limit concentration (mg/1)

IWC = Ammonia toxicity standard for Ecoregion

Qd = design flow = 12.0 MGD = 18.6 cfs

The 7Q10 of 20 cfs is based on "Identification and Classification of Perennial Streams of
Arkansas”, Arkansas Geological Commission Map.

Qb = Cntical flow of the receiving stream = 13.4 c¢fs. This flow is 67 percent of the 7-
day, 10-year low-flow (7Q10) for the receiving stream.

Cb = background concentration = 0 mg/l

The following pH and temperature were used for Ouachita Mountains Ecoregion:

Month | pH Temperature | IWC TWC
S.u. C (Monthly Avg) (7-Day Avg)
April-October 7.1 30 2.1 mg/l 5.2 mg/l